SPORTON LAB. FCC RF Test Report Report No. : FR240834H

11AX80MIMO_Ant2_6465_484Tone_RU65
Spectrum [I:I—%J]

Ref Level 20,00 dBm Offset 2636 dB & RBW 1 MHz

& Att 30 dB & SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Auto Sweep

M1[1] 3.98 dBm
6.427950 GHz
10 dém

0 dBm t
-10 dBm: [' \I

-20 dBm [

e ..
-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 6.465 GHz

601 pts

Span 160.0 MHz
Qi wa

Date: 5.MAY.2022 22:03:086

11AX80MIMO_Ant2_6465_484Tone_RU6G6
Spectrum [I:I—%J]

Ref Level 20,00 dBm Offset 2636 dB & RBW 1 MHz

l& Att 30 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Auto Sweep

M1[1] 3.95 dBm
6.428650 GHz
10 dém

0 dem vt
-10 dBm: ‘I

-20 dBm [

— i
-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 6.465 GHz 691 pts Span 160.0 MHz

Date: 5.MAY.2022 21:58:37

Sporton International Inc. (Kunshan) Page Number : A2-162 of A261
TEL : +86-512-57900158

Report Issued Date : Jun. 06, 2022
FAX : +86-512-57900958

Report Version . Rev. 01
FCC ID : IHDT56AE7



SPORTON LAB. FCC RF TeSt Report

11AX80MIMO_Ant1_6625_484Tone_RU65

& Att

@ 1Rm View

Spectrum

o
v
Ref Level 20,00 dBm Offset 26,14 dB & RBW 1 MHz

Count 100/100

30 dB @ SWT 20ms @ VBW 3 MHz Mode Auto Sweep

10 dBém

M1[1] 2.31 dBm

6.588650 GHz

0 dem

-10 dBm:

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 6.625 GHz
e

601 pts Span 160.0 MHz

Date: 5.MAY.2022 22:0

11AX80MIMO_Ant2_6625_484Tone_RU65

& Att
Count 100/100

Spectrum ':%J

Ref Level 20,00 dBm Offset 2632 d& & RBW 1 MHz

30 dB @ SWT 20ms @ VBW 3 MHz Mode Auto Sweep

@ 1Rm View

10 dBém

M1[1] 3.86 dBm

6.587720 GHz

0 dem

-10 dBm:

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 6.625 GHz
e

601 pts Span 160.0 MHz

Date: 5.MAY.2022 22:04:47

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AE7

Page Number 1 A2-163 of A261
Report Issued Date : Jun. 06, 2022
Report Version . Rev. 01

Report No. : FR240834H



SPORTON LAB. FCC RF Test Report Report No. : FR240834H

11AX80MIMO_Ant1_6705_484Tone_RU65
Spectrum [I:I—%J]

Ref Level 20,00 dBm Offset 2597 dB & RBW 1 MHz

l& Att 30 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Auto Sweep

M1[1] 2.61 dBm
6.667260 GHz
10 dém

0dem Lt

-10 dBm:

-20 dBm (

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 6.705 GHz 691 pts SEan 160.0 MHz

Date: 5.MAY.2022 22:06:3%

11AX80MIMO_Ant2_6705_484Tone_RUB5
Spectrum [I:I—%J]

Ref Level 20,00 dBm Offset 26,17 dB & RBW 1 MHz
l& Att 30 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Auto Sweep

M1[1] 4.72 dBm
6.667490 GHz
10 dém

0 dem

- —
-10 dBm: -

-20 dBm [

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 6.705 GHz 691 pts SEan 160.0 MHz

Date: 5.MAY.2022 22:06:4%

Sporton International Inc. (Kunshan) Page Number : A2-164 of A261
TEL : +86-512-57900158

Report Issued Date : Jun. 06, 2022
FAX : +86-512-57900958

Report Version . Rev. 01
FCC ID : IHDT56AE7



SPORTON LAB. FCC RF TeSt Report

11AX80MIMO_Ant1_6785_484Tone_RU66

& Att

@ 1Rm View

Spectrum

o
v
Ref Level 20,00 dBm Offset 2649 dB & RBW 1 MHz

Count 100/100

30 dB @ SWT 20ms @ VBW 3 MHz Mode Auto Sweep

10 dBém

M1[1] 5.04 dBm

6.817420 GHz

0 dem

-10 dBm:

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 6.785 GHz

601 pts Span 160.0 MHz

Date: 5.MAY.Z2022

22:28:09

11AX80MIMO_Ant2_6785_484Tone_RU6G6

& Att
Count 100/100

Spectrum ':%J

Ref Level 20,00 dBm Offset 26,62 dB & RBW 1 MHz

30 dB @ SWT 20ms @ VBW 3 MHz Mode Auto Sweep

@ 1Rm View

10 dBém

M1[1] 4.61 dBm

6.822510 GHz

0 dem

-10 dBm:

e ——

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 6.785 GHz

601 pts Span 160.0 MHz

Date: 5.MAY.Z2022

22:28:19

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AE7

Page Number 1 A2-165 of A261
Report Issued Date : Jun. 06, 2022
Report Version . Rev. 01

Report No. : FR240834H



SPORTON LAB. FCC RF Test Report Report No. : FR240834H

11AX80MIMO_Ant1_6945_484Tone_RU65
Spectrum [@

Ref Level 20,00 dBm Offset 2654 dB & RBW 1 MHz

& Att 30 dB & SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Auto Sweep

M1[1] 6.41 dBm
6.907490 GHz
10 dém

0 dem
{ o
-10 dBm:

1
|
-20 dBm {

I

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 6.945 GHz 691 pts SEan 160.0 MHz

Date: 6.MAY.2022 21:24:10

11AX80MIMO_Ant2_6945_484Tone_RUB5
Spectrum [@

Ref Level 20,00 dBm Offset 26,71 dB & RBW 1 MHz
& Att 30 dB & SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Auto Sweep

M1[1] 5.01 dBm
6.908650 GHz
10 dém

0 dem

T
-10 dBm / Il

-20 dBm [

. | —
-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 6.945 GHz 691 pts Span 160.0 MHz

Date: 6.MAY.2022 21:24:23

Sporton International Inc. (Kunshan) Page Number : A2-166 of A261
TEL : +86-512-57900158

Report Issued Date : Jun. 06, 2022
FAX : +86-512-57900958

Report Version . Rev. 01
FCC ID : IHDT56AE7



SPORTON LAB. FCC RF Test Report Report No. : FR240834H

11AX80MIMO_Ant1_7025_484Tone_RU66
Spectrum [@

Ref Level 20,00 dBm Offset 2643 dB & RBW 1 MHz

& Att 30 dB & SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Auto Sweep

M1[1] 7.38 dBm
7.060660 GHz
10 dém

0 dem

e o e SRS
-10 dem o 3

-20 dBm

» = !

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 7.025 GHz
e

601 pts Span 160.0 MHz

Date: 6.MAY.2022 21:25:22

11AX80MIMO_Ant2_7025_484Tone_RU66
Spectrum [@

Ref Level 20,00 dBm Offset 2657 dB & RBW 1 MHz

& Att 30 dB & SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Auto Sweep

M1[1] 6.56 dBm
7.062280 GHz
10 dém

0 dem

10 dem ISS— -

| ]
-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 7.025 GHz 691 pts Span 160.0 MHz
e — *

Date: 6.MAY.2022 21:25:37

Sporton International Inc. (Kunshan) Page Number : A2-167 of A261
TEL : +86-512-57900158

Report Issued Date : Jun. 06, 2022
FAX : +86-512-57900958

Report Version . Rev. 01
FCC ID : IHDT56AE7



SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

In-Band Emissions

Test Result
<Full RU>:
TestMode Antenna | Freq(MHz) Result Limit Verdict
Ant1 5955 See test graph See test graph PASS
Ant2 5955 See test graph See test graph PASS
Ant1 6175 See test graph See test graph PASS
Ant2 6175 See test graph See test graph PASS
Ant1 6415 See test graph See test graph PASS
Ant2 6415 See test graph See test graph PASS
Ant1 6435 See test graph See test graph PASS
Ant2 6435 See test graph See test graph PASS
Ant1 6475 See test graph See test graph PASS
Ant2 6475 See test graph See test graph PASS
Ant1 6515 See test graph See test graph PASS
HAX20MIMO Ant2 6515 See test graph See test graph PASS
Ant1 6535 See test graph See test graph PASS
Ant2 6535 See test graph See test graph PASS
Ant1 6695 See test graph See test graph PASS
Ant2 6695 See test graph See test graph PASS
Ant1 6855 See test graph See test graph PASS
Ant2 6855 See test graph See test graph PASS
Ant1 6895 See test graph See test graph PASS
Ant2 6895 See test graph See test graph PASS
Ant1 6995 See test graph See test graph PASS
Ant2 6995 See test graph See test graph PASS
Ant1 7095 See test graph See test graph PASS
Ant2 7095 See test graph See test graph PASS
Ant1 5965 See test graph See test graph PASS
Ant2 5965 See test graph See test graph PASS
Ant1 6165 See test graph See test graph PASS
11AX40MIMO Ant2 6165 See test graph See test graph PASS
Ant1 6405 See test graph See test graph PASS
Ant2 6405 See test graph See test graph PASS
Ant1 6445 See test graph See test graph PASS
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Ant2 6445 See test graph See test graph PASS
Ant1 6485 See test graph See test graph PASS
Ant2 6485 See test graph See test graph PASS
Ant1 6565 See test graph See test graph PASS
Ant2 6565 See test graph See test graph PASS
Ant1 6685 See test graph See test graph PASS
Ant2 6685 See test graph See test graph PASS
Ant1 6845 See test graph See test graph PASS
Ant2 6845 See test graph See test graph PASS
Ant1 6925 See test graph See test graph PASS
Ant2 6925 See test graph See test graph PASS
Ant1 6965 See test graph See test graph PASS
Ant2 6965 See test graph See test graph PASS
Ant1 7085 See test graph See test graph PASS
Ant2 7085 See test graph See test graph PASS
Ant1 5985 See test graph See test graph PASS
Ant2 5985 See test graph See test graph PASS
Ant1 6145 See test graph See test graph PASS
Ant2 6145 See test graph See test graph PASS
Ant1 6385 See test graph See test graph PASS
Ant2 6385 See test graph See test graph PASS
Ant1 6465 See test graph See test graph PASS
Ant2 6465 See test graph See test graph PASS
HAXBOMIMO Ant1 6625 See test graph See test graph PASS
Ant2 6625 See test graph See test graph PASS
Ant1 6705 See test graph See test graph PASS
Ant2 6705 See test graph See test graph PASS
Ant1 6785 See test graph See test graph PASS
Ant2 6785 See test graph See test graph PASS
Ant1 6945 See test graph See test graph PASS
Ant2 6945 See test graph See test graph PASS
Ant1 7025 See test graph See test graph PASS
Ant2 7025 See test graph See test graph PASS

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958

FCCID

- IHDTS56AE7

Page Number

Report Issued Date

Report Version

: A2-169 of A261
: Jun. 06, 2022
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

<Partial RU>:
Test Ru Ru Limit
s Antenna | Freq(MHz) S M Result Verdict
26Tone RUO See test graph See test graph | PASS
Ant1 5955 52Tone RU37 See test graph See test graph | PASS
106Tone | RU53 See test graph See test graph | PASS
26Tone RUO See test graph See test graph PASS
Ant2 5955 52Tone RU37 See test graph See test graph PASS
106Tone | RU53 See test graph See test graph PASS
26Tone RU4 See test graph See test graph PASS
Ant1 6175 52Tone RU39 See test graph See test graph PASS
106Tone | RU53 See test graph See test graph PASS
26Tone RU4 See test graph See test graph | PASS
Ant2 6175 52Tone RU39 See test graph See test graph | PASS
106Tone | RU53 See test graph See test graph | PASS
26Tone RU8 See test graph See test graph | PASS
Ant1 6415 52Tone RU40 See test graph See test graph | PASS
106Tone | RU54 See test graph See test graph | PASS
26Tone RU8 See test graph See test graph PASS
11AX20 Ant2 6415 52Tone RU40 See test graph See test graph PASS
MIMO 106Tone | RU54 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant1 6435 52Tone RU37 See test graph See test graph PASS
106Tone | RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph | PASS
Ant2 6435 52Tone RU37 See test graph See test graph | PASS
106Tone | RU53 See test graph See test graph | PASS
26Tone RU4 See test graph See test graph | PASS
Ant1 6475 52Tone RU39 See test graph See test graph | PASS
106Tone | RU53 See test graph See test graph PASS
26Tone RU4 See test graph See test graph PASS
Ant2 6475 52Tone RU39 See test graph See test graph PASS
106Tone | RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant1 6515 52Tone RU40 See test graph See test graph PASS
106Tone | RU54 See test graph See test graph PASS
Ant2 6515 26Tone RU8 See test graph See test graph PASS
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52Tone RU40 See test graph See test graph PASS
106Tone | RU54 See test graph See test graph | PASS
26Tone RUO See test graph See test graph PASS
Ant1 6535 52Tone RU37 See test graph See test graph | PASS
106Tone | RU53 See test graph See test graph | PASS
26Tone RUO See test graph See test graph | PASS
Ant2 6535 52Tone RU37 See test graph See test graph | PASS
106Tone | RU53 See test graph See test graph | PASS
26Tone RU4 See test graph See test graph | PASS
Ant1 6695 52Tone RU39 See test graph See test graph PASS
106Tone | RU53 See test graph See test graph PASS
26Tone RU4 See test graph See test graph PASS
Ant2 6695 52Tone RU39 See test graph See test graph PASS
106Tone | RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant1 6855 52Tone RU40 See test graph See test graph | PASS
106Tone | RU54 See test graph See test graph | PASS
26Tone RU8 See test graph See test graph | PASS
Ant2 6855 52Tone RU40 See test graph See test graph | PASS
106Tone | RU54 See test graph See test graph | PASS
26Tone RUO See test graph See test graph | PASS
Ant1 6895 52Tone RU37 See test graph See test graph PASS
106Tone | RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant2 6895 52Tone RU37 See test graph See test graph PASS
106Tone | RU53 See test graph See test graph PASS
26Tone RU4 See test graph See test graph PASS
Ant1 6995 52Tone RU39 See test graph See test graph | PASS
106Tone | RU53 See test graph See test graph | PASS
26Tone RU4 See test graph See test graph PASS
Ant2 6995 52Tone RU39 See test graph See test graph PASS
106Tone | RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant1 7095 52Tone RU40 See test graph See test graph PASS
106Tone | RU54 See test graph See test graph PASS
Ant2 2095 26Tone RU8 See test graph See test graph PASS
52Tone RU40 See test graph See test graph PASS
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106Tone | RU54 See test graph See test graph | PASS

Ant1 5965 242Tone | RU6G1 See test graph See test graph PASS

Ant2 5965 242Tone | RU6G1 See test graph See test graph PASS

Ant1 6165 242Tone | RU61 See test graph See test graph | PASS

Ant2 6165 242Tone | RU61 See test graph See test graph | PASS

Ant1 6405 242Tone | RU62 See test graph See test graph | PASS

Ant2 6405 242Tone | RU62 See test graph See test graph | PASS

Ant1 6445 242Tone | RU61 See test graph See test graph | PASS

Ant2 6445 242Tone | RU61 See test graph See test graph | PASS

Ant1 6485 242Tone | RU62 See test graph See test graph PASS

Ant2 6485 242Tone | RU62 See test graph See test graph PASS

11AX40 Ant1 6565 242Tone | RU61 See test graph See test graph PASS
MIMO Ant2 6565 242Tone | RU61 See test graph See test graph PASS
Ant1 6685 242Tone | RU6G1 See test graph See test graph PASS

Ant2 6685 242Tone | RU61 See test graph See test graph PASS

Ant1 6845 242Tone | RU62 See test graph See test graph | PASS

Ant2 6845 242Tone | RU62 See test graph See test graph | PASS

Ant1 6925 242Tone | RU61 See test graph See test graph | PASS

Ant2 6925 242Tone | RU61 See test graph See test graph | PASS

Ant1 6965 242Tone | RU62 See test graph See test graph | PASS

Ant2 6965 242Tone | RU62 See test graph See test graph | PASS

Ant1 7085 242Tone | RU62 See test graph See test graph PASS

Ant2 7085 242Tone | RU62 See test graph See test graph PASS

Ant1 5985 484Tone | RU6GS See test graph See test graph PASS

Ant2 5985 484Tone | RUGS See test graph See test graph PASS

Ant1 6145 484Tone | RU6GS See test graph See test graph PASS

Ant2 6145 484Tone | RU6GS See test graph See test graph PASS

Ant1 6385 484Tone | RUG66 See test graph See test graph | PASS

Ant2 6385 484Tone | RUG66 See test graph See test graph | PASS

11AX80 Ant1 6465 484Tone | RU6GS See test graph See test graph PASS
MIMO Ant2 6465 484Tone | RUB5 | See test graph See test graph | PASS
Ant1 6625 484Tone | RUGS See test graph See test graph PASS

Ant2 6625 484Tone | RUGS See test graph See test graph PASS

Ant1 6705 484Tone | RU6GS See test graph See test graph PASS

Ant2 6705 484Tone | RU6S See test graph See test graph PASS

Ant1 6785 484Tone | RUG6 See test graph See test graph PASS

Ant2 6785 484Tone | RUG6 See test graph See test graph PASS
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SPORTON LAB.

Ant1 6945 484Tone | RUGS See test graph See test graph PASS

Ant2 6945 484Tone | RUGS See test graph See test graph PASS

Ant1 7025 484Tone | RUG6 See test graph See test graph PASS

Ant2 7025 484Tone | RUG66 See test graph See test graph | PASS
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Test Graphs
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-50.000 MHz -30.000 MHz 200,000 kHz 5.92449 GHz -53.65 dBm -50.62 dB -10.62 dB
-30,000 MHz -20.000 MHz | 200,000 kHz 5.92507 GHz | -53.84 dBm -50.81 dB -10.90 dB
-20.000 MHz -11.000 MHz | 200.000 kHz 5.94393 GHz -35.49 dBm -32.46 dB -12.40 dB
-11.000 MHz -10.000 MHz | 200,000 kHz 5.94408 GHz -34.79 dBm -31.76 dB -13.43 dB
10.000 MHz 11.000 MHz | 200.000 kHz 5.96592 GHz -35.64 dBm -32.61dB -14.28 dB
11.000 MHz 20,000 MHz | 200.000 kHz 5.96607 GHz -34.82 dBm -31.79dB -11.73 dB
20.000 MHz 30,000 MHz | 200.000 kHz 5.98493 GHz -54.26 dém 51.24 dB -11.32 dB
30.000 MHz 50,000 MHz | 200.000 kHz 5.98507 GHz -54.36 dBm -51.34 dB -11.34 dB
( Jjl ) [
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-30.000 MHz -20.000 MHz | 200,000 kHz | 5.92507 GHz | -55.09 dBm | -50.72dB -10.81 dB
-20.000 MHz .000 MHz | 200.000 kHz | 5.94393 GHz | -37.15 dBm -32.78 dB -12.72 dB_
-11.000 MHz -10.000 MHz | 200.000 kHz | 5.94408 GHz | -37.04 dBm -32.67 dB -14.34 dB
10.000 MHz 11.000 MHz 200.000 kHz 5.96592 GHz | -36.36 dBm | -31.99 dB -13.66 dB
11.000 MHz 20.000 MHz 200.000 kHz 5.96607 GHz | -37.44 dBm -33.08 dB -13.01 dB
20.000 MHz 30.000 MHz 200,000 kHz 5.98464 GHz | -54.98 dBm -50.61 dB -11.05 dB
30.000 MHz 50.000 MHz 200,000 kHz 5.98710 GHz -55.06 dBm -50.69 db -10.69 dB
( i ) G
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20.000 MHz 30.000 MHz 200,000 kHz 6.20493 GHz | -55.34 dBm -52.41 db -12.49 dB
30.000 MHz 50.000 MHz 200,000 kHz 6.20536 GHz -54.05 dBm -51.12 dB -11.12 dB
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Spectrum L
Ref Level 0.00 dém  Offset 2542 dB Mode Auto FFT
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-80 dem
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CF 6.175 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.91dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-50.000 MHz -30.000 MHz 200,000 kHz | 6.14493 GHz | -55.16 dBm | -50.25 dB -10.25 dB
-30.000 MHz | -20.000 MHz | 200.000 kHz | 6.14507 GHz | -55.27 dBm | -50.36 cB -10.45 dB
-20.000 MHz -11.000 MHz | 200.000 kHz | 6.16393 GHz | -36.53dBm | -31.62 B | -11.56 dB_
-11.000 MHz -10.000 MHz 200.000 kHz | 6.16408 GHz | -38.58 dBm -33.67 dB -15.33 dB
10.000 MHz 11.000 MHz 200.000 kHz 6.18592 GHz | -36.83 dBm | -31.92 dB -13.59 dB
11.000 MHz 20.000 MHz 200.000 kHz 6.18607 GHz | -38.03 dBm -33.12 dB -13.05 dB
20.000 MHz 30.000 MHz 200,000 kHz 6.20493 GHz | -55.73 dBm -50.82 dB -10.90 dB
30.000 MHz 50.000 MHz 200,000 kHz 6.20696 GHz -55.55 dBm -50.64 db -10.64 dB
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Report No. : FR240834H
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Spectrum

Ref Level 0.00 dém
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Offset 2586 d& Mode Auto FFT
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-390 dBm:

CF 6.415 GHz 691 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -4.07 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
50,000 MHz ___-30.,000 MHz 200,000 kHz | 5.36453 GHz | 53.56 dBm ___ -49.89 dB 5.5 dB
30,000 MHz | -20.000 MHz | 200.000 kHz £.36554 GHz | 53.73dBm | -49.66dB  -10.79dB
20,000 MHz | -11.000 MHz 200,000 kHz | £.40353 GHz | -34.51dbm | -30.44dB | -10.37dB_
-11.000 MHz -10.000 MHz 200.000 kHz | 6.40408 GHz | -35.25 dBm -31.18 dB -12.85dB

10.000 MHz 11.000 MHz 200.000 kHz 6.42592 GHz | -34.91 dBm | -30.84 dB -12.51dB
11.000 MHz 20,000 MHz 200.000 kHz 6.42607 GHz | -34.86 dBm -30.79 dB -10.72 dB
20,000 MHz 30,000 MHz 200.000 kHz 6.44493 GHz | -55.14 dBm -51.07 dB -11.15dB
30,000 MHz 50,000 MHz 200.000 kHz 6.44507 GHz -54.49 dBm -50.42 dB -10.42 db
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Offset 26.04 d& Mode Auto FFT
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-390 dBm:

CF 6.415 GHz 691 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -4.93 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
50,000 MHz ___-30.,000 MHz 200,000 kHz | 5.36420 GHz | S5.E3dem  -50.90dB ~10.50 9B
30,000 MHz | -20.000 MHz | 200.000 kHz £.36507 GHz | 55.04dem | s0.11dB -10.20dB
20,000 MHz | -11.000 MHz 200,000 kHz | £.40353 GHz | -38.08dbm | -33.15dB | -13.09dB_
-11.000 MHz -10.000 MHz 200.000 kHz | 6.40408 GHz | -37.16 dBm -32.23 dB -13.89 dB

10.000 MHz 11.000 MHz 200.000 kHz 6.42592 GHz | -36.09 dBm | -31.16 dB -12.82 dB
11.000 MHz 20,000 MHz 200.000 kHz 6.42607 GHz | -36.53 dBm -31.60 dB -11.54 dB
20,000 MHz 30,000 MHz 200.000 kHz 6.44493 GHz | -55.48 dBm -50.55 dB -10.64 dB
30,000 MHz 50,000 MHz 200.000 kHz 6.44551 GHz -55.06 dBm -50.13 dB -10.13 dB
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SPORTON LAB.

Report No. : FR240834H

11AX20MIMO_Ant1_6435

Spectrum
Ref Level 0.00 dém  Offset 2500 dB Mode Auto FFT
Count 100/100
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-390 dBm:
CF 6.435 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.01dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -30.000 MHz 200,000 kHz | 6.40362 GHz | -54.72 dBm | -51.71dB -11.71dB
-30.000 MHz | -20.000 MHz | 200.000 kHz | 6.40507 GHz | -55.07 dBm | -52.06 cB _ -12.14 dB
-20.000 MHz -11.000 MHz | 200.000 kHz | 6.42393 GHz | -33.64dBm | -30.63dB -10.56 dB_
-11.000 MHz -10.000 MHz 200.000 kHz | 6.42408 GHz | -32.69 dBm -29.68 dB -11.35dB
10.000 MHz 11.000 MHz 200.000 kHz 6.44592 GHz | -34.38 dBm | -31.37 dB -13.04 dB
11.000 MHz 20.000 MHz 200.000 kHz 6.44607 GHz | -34.32 dBm -31.31dB -11.24 dB
20.000 MHz 30.000 MHz 200,000 kHz 6.46493 GHz | -54.17 dm -51.16 dB -11.25 dB
30.000 MHz 50.000 MHz 200,000 kHz 6.46623 GHz -54.17 dBm -51.16 dB -11.16 dB
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Spectrum L
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-390 dBm:
CF 6.435 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.04 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |
-50.000 MHz -30.000 MHz 200,000 kHz | 6.40449 GHz | -55.03 dBm | -50.99 dB
-30.000 MHz | -20.000 MHz | 200.000 kHz | 6.40507 GHz | -54.75 dBm | -50.71dB
-20.000 MHz -11.000 MHz | 200.000 kHz | 6.42393 GHz | -36.59dBm | -32.55 B | 12.48 dB
-11.000 MHz -10.000 MHz 200.000 kHz | 6.42408 GHz | -36.15 dBm -32.11 dB A
10.000 MHz 11.000 MHz 200.000 kHz 6.44592 GHz | -36.52 dBm | -32.48 dB .
11.000 MHz 20.000 MHz 200.000 kHz 6.44607 GHz | -35.59 dBm -31.55 dB -
20.000 MHz 30.000 MHz 200,000 kHz 6.46493 GHz | -54.684 dBm -50.80 dB .
30.000 MHz 50.000 MHz 200,000 kHz 6.46507 GHz -53.96 dBm -49.92 db g
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SPORTON LAB.

Report No. : FR240834H
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CF 6.475 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.21dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |
-50.000 MHz -30.000 MHz 200,000 kHz | 6.44304 GHz | -54.86 dBm | -51.65dB
-30.000 MHz | -20.000 MHz | 200.000 kHz | 6.44507 GHz | -54.32 dBm | -51.11¢B
-20.000 MHz -11.000 MHz | 200.000 kHz | 6.46393 GHz | -33.56dBm | -30.35 B |
-11.000 MHz -10.000 MHz 200.000 kHz | 6.46408 GHz | -33.58 dBm -30.36 dB
10.000 MHz 11.000 MHz 200.000 kHz 6.48592 GHz | -33.78 dBm | -30.57 dB
11.000 MHz 20.000 MHz 200.000 kHz 6.48607 GHz | -34.48 dBm -31.26 dB
20.000 MHz 30.000 MHz 200,000 kHz 6.50493 GHz | -54.681 dBm -51.59 dB -11.68 dB
30.000 MHz 50.000 MHz 200,000 kHz 6.50507 GHz -54.16 dBm -50.94 db -10.94 dB
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-390 dBm:
CF 6.475 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.19 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -30.000 MHz 200,000 kHz | 6.44377 GHz | -55.60 dBm | -51.50dB -11.50 dB
-30.000 MHz | -20.000 MHz | 200.000 kHz | 6.44507 GHz | -55.29 d8m | -51.10¢B 11.19 dB
-20.000 MHz -11.000 MHz | 200.000 kHz | 6.46393 GHz | -35.83dBm | -31.640B -11.57dB_
-11.000 MHz -10.000 MHz 200.000 kHz | 6.46408 GHz | -35.04 dBm -30.85 dB -12.52 dB
10.000 MHz 11.000 MHz 200.000 kHz 6.48592 GHz | -36.17 dBm | -31.98 dB -13.65 dB
11.000 MHz 20.000 MHz 200.000 kHz 6.48607 GHz | -36.03 dBm -31.84 dB -11.77 dB
20.000 MHz 30.000 MHz 200,000 kHz 6.50493 GHz | -54.681 dBm -50.62 db -10.71 dB
30.000 MHz 50.000 MHz 200,000 kHz 6.50696 GHz -55.00 dBm -50.81 dB -10.81 dB
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SPORTON LAB.

Report No. : FR240834H

11AX20MIMO_Ant1_6515

Spectrum

Ref Level 0.00 dém Offset 2553 dB Mode Auto FFT
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-390 dBm:

CF 6.515 GHz 691 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -2.80 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit

-50.000 MHz -30.000 MHz 200,000 kHz | 6.48493 GHz | -54.33dBm | -51.53dB -11.53dB
-30.000 MHz | -20.000 MHz | 200.000 kHz | 6.48507 GHz | -53.81dBm | -51.01¢B -11.09 dB
-20.000 MHz -11.000 MHz | 200.000 kHz | 6.50393 GHz | -34.06 dBm | -31.96 dB -11.19dB_
-11.000 MHz -10.000 MHz 200.000 kHz | 6.50408 GHz | -32.52 dBm -29.72 dB -11.39 dB
10.000 MHz 11.000 MHz 200.000 kHz 6.52592 GHz | -32.35 dBm | -29.56 dB -11.22 dB
11.000 MHz 20.000 MHz 200.000 kHz 6.52636 GHz | -34.15 dBm -31.35 dB -11.03 dB
20.000 MHz 30.000 MHz 200,000 kHz 6.54493 GHz | -53.86 dBm -51.06 dB -11.15 dB
30.000 MHz 50.000 MHz 200,000 kHz 6.54623 GHz -53.66 dBm -50.86 dB -10.86 dB
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-390 dBm:
CF 6.515 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.43 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -30.000 MHz 200,000 kHz | 6.48377 GHz | -55.17 dBm | -50.74 dB -10.74 dB
-30.000 MHz | -20.000 MHz | 200.000 kHz | 6.48507 GHz | -55.17 dBm | -50.73 B _ -10.82 dB
-20.000 MHz -11.000 MHz | 200.000 kHz | 6.50364 GHz | -35.99dBm | -31.55dB -11.23dB_
-11.000 MHz -10.000 MHz 200.000 kHz | 6.50408 GHz | -35.71 dBm -31.28 dB -12.95dB
10.000 MHz 11.000 MHz 200.000 kHz 6.52592 GHz | -35.50 dBm | -31.07 dB -12.74 dB
11.000 MHz 20.000 MHz 200.000 kHz 6.52607 GHz | -36.69 dBm -32.25 dB -12.19 dB
20.000 MHz 30.000 MHz 200,000 kHz 6.54464 GHz | -54.67 dBm -50.24 dB -10.67 dB
30.000 MHz 50.000 MHz 200,000 kHz 6.54507 GHz -54.94 dBm -50.51 db -10.51 dB
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-390 dBm:
CF 6.535 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.82 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
50.000 MHz ~30.000 MHz |_200.000 kHz | 6.50246 GHz | 5470 d8m | -51.88.dB ~11.88 dB
-30.000 MHz | -20.000 MHz | 200.000 kHz | 6.50507 GHz | -54.76 dBm | -51.04dB -12.03 dB
-20.000 MHz -11.000 MHz | 200.000 kHz | 6.52393 GHz | -33.60dBm | -30.88 dB -10.81dB_
-11.000 MHz -10.000 MHz 200.000 kHz | 6.52408 GHz | -32.73 dBm -29.92 dB -11.58 dB
10.000 MHz 11.000 MHz 200.000 kHz 6.54592 GHz | -31.67 dBm | -28.85 dB -10.52 dB
11.000 MHz 20.000 MHz 200.000 kHz 6.54622 GHz | -33.16 dBm -30.35 dB -10.15 dB
20.000 MHz 30.000 MHz 200,000 kHz 6.56464 GHz | -54.74 dBm -51.92 dB -12.36 dB
30.000 MHz 50.000 MHz 200,000 kHz 6.56710 GHz -54.33 dBm -51.51 dB -11.51 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.37 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-50.000 MHz -30.000 MHz 200,000 kHz | 6.50391 GHz | -54.87 dBm | -50.50 dB -10.50 dB
-30.000 MHz | -20.000 MHz | 200.000 kHz | 6.50522 GHz | -54.91 dBm | -50.54 B -10.80 dB
-20.000 MHz -11.000 MHz | 200.000 kHz | 6.52364 GHz | -36.43dBm | -32.06 dB -11.73dB_
-11.000 MHz -10.000 MHz 200.000 kHz | 6.52408 GHz | -35.01 dBm -30.64 dB -12.31dB
10.000 MHz 11.000 MHz 200.000 kHz 6.54592 GHz | -35.99 dBm | -31.61 dB -13.28 dB
11.000 MHz 20.000 MHz 200.000 kHz 6.54607 GHz | -35.60 dBm -31.22 dB -11.16 dB
20.000 MHz 30.000 MHz 200,000 kHz 6.56493 GHz | -54.75 dBm -50.38 dB -10.47 dB
30.000 MHz 50.000 MHz 200,000 kHz 6.56623 GHz -54.66 dBm -50.29 db -10.29 dB
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Spectrum Emission Mask
Peak Power -3.15 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
50,000 MHz ___-30.,000 MHz 200,000 kHz | £.66310 GHz | 5457 dem 5142 dB 1142 B
30,000 MHz | -20.000 MHz | 200.000 kHz £.67406 GHz | -43.23dBm | -40.08cB __ -10.55dB
20,000 MHz | -11.000 MHz 200,000 kHz | £.66353 GHz | -31.54dBm | -28.78dB_ 872 dB_
-11.000 MHz -10.000 MHz 200.000 kHz | 6.68408 GHz | -31.34 dBm -28.19 dB -9.86 dB

10.000 MHz 11.000 MHz 200.000 kHz 6.70592 GHz | -31.19 dBm | -28.04 dB -9.71 dB
11.000 MHz 20,000 MHz 200.000 kHz 6.70680 GHz | -33.08 dBm -29.93 dB -9.22 dB
20,000 MHz 30,000 MHz 200.000 kHz 6.71522 GHz | -42.64 dBm -39.49 dB -11.23dB
30,000 MHz 50,000 MHz 200.000 kHz 6.72623 GHz -54.15 dBm -51.00 dB -11.00 dB
( i J
Date: Z8.APR

11AX20MIMO_Ant2_6695

Spectrum

Count 100/100

Ref Level 0.00 dém

Offset 2559 d&

Mode Auto FFT

@ 1Rm View
Limit ¢heck PARS
-10 dBfie
-20 dBm { ‘.
-30 dBm e B
-40 dB =
i [ ]
-50 dBm
iy ———
[e0 aBm—t
-70 dBm
-80 dBm
-390 dBm:
CF 6.695 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.01dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -30.000 MHz 200,000 kHz | 6.66449 GHz | -49.97 dB -9.97 dB
-30.000 MHz | -20.000 MHz | 200.000 kHz | 6.66507 GHz | -50.14 dB_ -10.23 dB
-20.000 MHz -11.000 MHz | 200.000 kHz | 6.68393 GHz | -30.21dB_ -10.15dB_
-11.000 MHz -10.000 MHz 200.000 kHz | 6.68408 GHz | -29.76 dB -11.43 dB
10.000 MHz 11.000 MHz 200.000 kHz 6.70592 GHz | -35.04 dBm | -30.03 dB -11.70 dB
11.000 MHz 20.000 MHz 200.000 kHz 6.70651 GHz | -35.71 dBm -30.70 dB -10.25 dB
20.000 MHz 30.000 MHz 200,000 kHz 6.72493 GHz | -55.87 dBm -50.86 dB -10.95 dB
30.000 MHz 50.000 MHz 200,000 kHz 6.72565 GHz -55.97 dBm -50.96 dB -10.96 dB
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CF 6.855 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.49 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-50.000 MHz -30.000 MHz 200,000 kHz | 6.82449 GHz | -54.90 dBm | -50.41dB -10.41 dB
-30.000 MHz | -20.000 MHz | 200.000 kHz | 6.83348 GHz | -43.22 dBm | -38.73¢B -8.91 dB
-20.000 MHz -11.000 MHz | 200.000 kHz | 6.84233 GHz | -33.63dBm | -29.14dB -7.66 dB_
-11.000 MHz -10.000 MHz 200.000 kHz | 6.84408 GHz | -32.31 dBm -27.83 dB -9.49 dB
10.000 MHz 11.000 MHz 200.000 kHz 6.86592 GHz | -32.16 dBm | -27.67 dB -9.34 dB
11.000 MHz 20.000 MHz 200.000 kHz 6.87014 GHz | -35.22 dBm -30.73 dB -7.05 dB
20.000 MHz 30.000 MHz 200,000 kHz 6.87565 GHz | -42.68 dBm -38.39 dB -9.61 dB
30.000 MHz 50.000 MHz 200,000 kHz 6.88522 GHz -55.91 dBm -51.42 db -11.42 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.18 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-50.000 MHz -30.000 MHz 200,000 kHz | 6.82478 GHz | -52.80 dBm | -48.71 dB 87108
-30.000 MHz | -20.000 MHz | 200.000 kHz | 6.83478 GHz | -38.60 dBm | -34.42 B -6.16 dB
-20.000 MHz -11.000 MHz | 200.000 kHz | 6.84117 GHz | -31.39dBm | -27.21dB ~4.60 dB_
-11.000 MHz -10.000 MHz 200.000 kHz | 6.84408 GHz | -29.57 dBm -25.39 dB -7.06 dB
10.000 MHz 11.000 MHz 200.000 kHz 6.86592 GHz | -29.28 dBm | -25.10 dB -6.76 dB
11.000 MHz 20.000 MHz 200.000 kHz 6.86927 GHz | -31.63 dBm -27.45 dB -4.55 dB
20.000 MHz 30.000 MHz 200,000 kHz 6.87580 GHz | -39.69 dBm -35.70 dB -6.74 dB
30.000 MHz 50.000 MHz 200,000 kHz 6.88507 GHz -53.76 dBm -49.58 db -9.58 db
( i ) [
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

11AX20MIMO_Ant1_6895

Spectrum

Ref Level 0.00 dém
Count 100/100

Offset 26.06 d&

Mode Auto FFT

@ 1Rm View

Limit ¢theck PAES

-10 dBrfe

-20 dBm -

-30 dBm

-40 dBm

-50 dBm

50 dn—

-70 dBm

-80 dBm

-390 dBm:

CF 6.895 GHz

691 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -4.23 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
50,000 MHz ___-30.,000 MHz 200,000 kHz | 5.66464 GHz | 53.32dem ___ -49.00dB 5.09 dB
30,000 MHz | -20.000 MHz | 200.000 kHz £.87478 GHz | 37.35dBm | -33.12dB_ .86 dB
20,000 MHz | -11.000 MHz 200,000 kHz | £.86146 GHz | -30.38 dBm | -26.15dB_ 3.89 dB_
-11.000 MHz -10.000 MHz 200.000 kHz | 6.88408 GHz | -29.18 dBm -24.95 dB -6.62 dB

10.000 MHz 11.000 MHz 200.000 kHz 6.90592 GHz | -27.86 dBm -23.63 dB -5.30 dB

11.000 MHz 20,000 MHz 200.000 kHz 6.90622 GHz | -28.08 dBm -23.85 dB -3.66 dB

20,000 MHz 30,000 MHz 200.000 kHz 6.91522 GHz | -37.80 dBm -33.67 dB -5.41 dB

30,000 MHz 50,000 MHz 200.000 kHz 6.92507 GHz -54.07 dBm -49.84 dB -9.84 db
( i J [T

11AX20MIMO_Ant2_6895

Spectrum L
Ref Level 0.00 dém Offset 26,26 dB Mode Auto FFT
Count 100/100
@ 1Rm View
Limit ¢heck PAES
-10 dBrAfe /f ST
-20 dBm - -
- .7
-30 dBm i i
40 dB = S
) =
-50 dBm
[, |
-60 dBm
-70 dBm
-80 dBm
-390 dBm:
CF 6.895 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.60 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-50.000 MHz -30.000 MHz 200,000 kHz | 6.86493 GHz | -48.36 dBm | -44.76 dB ~4.76 dB
-30.000 MHz | -20.000 MHz | 200.000 kHz | 6.87362 GHz | -35.45dBm | -31.85¢B -2.20 dB
-20.000 MHz -11.000 MHz | 200.000 kHz | 6.88102 GHz | -27.49dBm | -23.89 dB | -1.25dB_
-11.000 MHz -10.000 MHz 200.000 kHz | 6.88408 GHz | -25.76 dBm -22.16 dB -3.82 dB
10.000 MHz 11.000 MHz 200.000 kHz 6.90592 GHz | -24.72 dBm | -21.12 dB -2.79 dB
11.000 MHz 20.000 MHz 200.000 kHz 6.91130 GHz | -29.39 dBm -25.79 dB -1.08 dB
20.000 MHz 30.000 MHz 200,000 kHz 6.91536 GHz | -34.02 dBm -30.42 dB -1.98 dB
30.000 MHz 50.000 MHz 200,000 kHz 6.92507 GHz -49.03 dBm -45.43 db -5.43 db
( i ) [
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SPORTON LAB.

Report No. : FR240834H

11AX20MIMO_Ant1_6995

Spectrum
Ref Level 0.00 dém  Offset 2579 dB Mode Auto FFT
Count 100/100
@ 1Rm View
Limit ¢heck PABS
-10 dBfie I
20 dBm ! -
-30 dei .
m —
-40 dBm = =
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-390 dBm:
CF 6.995 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.84 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -30.000 MHz 200,000 kHz | 6.96333 GHz | -54.63 dBm | -47.79dB -7.79.dB
-30.000 MHz | -20.000 MHz | 200.000 kHz | 6.97435 GHz | -39.94 dBm | -33.10dB -4.32 dB
-20.000 MHz -11.000 MHz | 200.000 kHz | 6.98102 GHz | -32.57dBm | -25.73dB | z
-11.000 MHz -10.000 MHz 200.000 kHz | 6.98408 GHz | -30.95 dBm -24.11 dB -5.78 dB
10.000 MHz 11.000 MHz 200.000 kHz 7.00592 GHz | -32.19 dBm | -25.35 dB -7.01 dB
11.000 MHz 20.000 MHz 200.000 kHz 7.01188 GHz | -37.04 dBm -30.20 dB -4.97 dB
20.000 MHz 30.000 MHz 200,000 kHz 7.01623 GHz | -42.26 dBm -35.42 dB -5.94 dB
30.000 MHz 50.000 MHz 200,000 kHz 7.02522 GHz -57.28 dBm -50.44 db -10.44 dB
( i ) [

Date: 1.MAY

11AX20MIMO_Ant2_6995

Spectrum L
Ref Level 0.00 dém Offset 2590 dB Mode Auto FFT
Count 100/100
@ 1Rm View
Limit fhack 1=
-10 dBfie r— j
20 dBm ! -
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-50 dBm
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B
-70 dBm
-80 dBm
-390 dBm:
CF 6.995 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.80 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
50,000 MHz ___-30.,000 MHz 200,000 kHz | £.96348 GHz | S453dem  -47.73dB ERERD)
30,000 MHz | -20.000 MHz | 200.000 kHz £.5746% GHz | -42.16 dBm | -35.37dB_ .93 dB
20,000 MHz | -11.000 MHz 200,000 kHz | £.56001 GHz | -35.83dBm | -29.03dB_ .48 dB_
-11.000 MHz -10.000 MHz 200.000 kHz | 6.98408 GHz | -33.25 dBm -26.45 dB -8.11dB
10.000 MHz 11.000 MHz 200.000 kHz 7.00592 GHz | -34.18 dBm | -27.38 dB -9.05 dB
11.000 MHz 20,000 MHz 200.000 kHz 7.01260 GHz | -39.69 dBm -32.89 dB -7.02 dB
20,000 MHz 30,000 MHz 200.000 kHz 7.01667 GHz | -45.61 dBm -38.81dB -8.81 dB
30,000 MHz 50,000 MHz 200.000 kHz 7.02536 GHz -57.09 dBm -50.29 dB -10.29 db
( i J oo
Date: 1.MAY
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11AX20MIMO_Ant1_7095

Spectrum

Count 100/100

Ref Level 0.00 dém

Offset 2598 d& Mode Auto FFT
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@ 1Rm View
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-390 dBm:
CF 7.095 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.84 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-50.000 MHz -30.000 MHz 200,000 kHz | 7.06493 GHz | -55.20 dBm | -48.45 dB -8.45 dB
-30.000 MHz | -20.000 MHz | 200.000 kHz | 7.07464 GHz | -39.32 dBm | -32.48¢B -4.05 dB
-20.000 MHz -11.000 MHz | 200.000 kHz | 7.08146 GHz | -31.81dBm | -24.97 dB | 2.71dB
-11.000 MHz -10.000 MHz 200.000 kHz | 7.08408 GHz | -30.65 dBm -23.81 dB -5.47 dB
10.000 MHz 11.000 MHz 200.000 kHz 7.10592 GHz | -31.00 dBm | -24.15 dB -5.82 dB
11.000 MHz 20.000 MHz 200.000 kHz 7.10999 GHz | -33.18 dBm -26.33 dB -2.79 dB
20.000 MHz 30.000 MHz 200,000 kHz 7.11507 GHz | -39.15 dBm -32.31dB -4.22 dB
30.000 MHz 50.000 MHz 200,000 kHz 7.12551 GHz -55.79 dBm -48.95 db -8.95 db
( i ) [
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Spectrum

Count 100/100

Ref Level 0.00 dém

Offset 26,12 d& Mode Auto FFT

@ 1Rm View
Limit ¢heck PAES
-10 dBfie r—
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-40 dBm s 5
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-70 dBm
-80 dBm
-390 dBm:
CF 7.095 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.75dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -30.000 MHz 200,000 kHz | 706464 GHz | -54.72 dBm | 7 -7.97 dB
-30.000 MHz | -20.000 MHz | 200.000 kHz | 7.07377 GHz | -41.31 d8m |_ -5.08 dB
-20.000 MHz -11.000 MHz | 200.000 kHz | 7.08131 GHz | -32.99 dBm | -3.85dB_
-11.000 MHz -10.000 MHz 200.000 kHz | 7.08408 GHz | -32.09 dBm -7.01 dB
10.000 MHz 11.000 MHz 200.000 kHz 7.10592 GHz | -32.61 dBm | -7.53 dB
11.000 MHz 20.000 MHz 200.000 kHz 7.10883 GHz | -34.47 dBm -5.20 dB
20.000 MHz 30.000 MHz 200,000 kHz 7.11565 GHz | -41.56 dBm -6.02 dB
30.000 MHz 50.000 MHz 200,000 kHz 7.12507 GHz -55.65 dBm -48.90 dB -8.90 db
( i ) [
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Report No. : FR240834H

11AX40MIMO_Ant1_5965
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Ref Level 0.00 dém Offset 2556 dB Mode Auto FFT
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-70 dBm
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-390 dBm:
CF 5.965 GHz 691 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.99 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-100.000 MHz | -60.000 MHz 500,000 kHz | 5.89442 GHz | -50.11 dBm | -48.12 dB -8.12 dB
-60.000 MHz_ -40.000 MHz | 500.000 kHz S5.90717 GHz | -52.78d8m | -50.78.dB -12.09 dB
-40.000 MHz -21.000 MHz | 500.000 kHz | 5.93421 GHz | -38.57 dBm | -36.28 dB | -12.15dB_
-21.000 MHz -20.000 MHz 500.000 kHz | 5.94417 GHz | -38.15 dBm -36.16 dB -19.49 dB
20.000 MHz 21.000 MHz 500.000 kHz 5.98583 GHz | -38.44 dBm -36.45 dB -19.78 dB
21.000 MHz 40.000 MHz 500.000 kHz 5.98615 GHz | -37.41 dBm -35.42 dB -15.36 dB
40.000 MHz 60.000 MHz 500.000 kHz 6.00514 GHz | -38.76 dBm -36.76 dB -8.68 dB
60.000 MHz 100.000 MHz 500,000 kHz 6.05558 GHz -53.10 dBm -51.10 dB -11.10 dB
— _——
i )
Date: 28.APR.2022 14:43:31

11AX40MIMO_Ant2_5965

Date: 28.APR.Z0ZZ

Spectrum
Ref Level 0.00 dém  Offset 2568 dB Mode Auto FFT
Count 100/100
@ 1Rm View
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-70 dBm
-80 dBm
-390 dBm:
CF 5.965 GHz 691 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.54 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-100.000 MHz | -60.000 MHz 500,000 kHz | 5.90399 GHz | -53.97 dBm | -50.43dB -10.43 dB
-60.000 MHz | -40.000 MHz | 500.000 kHz | '5.90543 GHz | -53.92 ddm | -10.64 dB
-40.000 MHz -21.000 MHz | 500.000 kHz | 5.92865 GHz | [ -15.58dB_
-21.000 MHz -20.000 MHz 500.000 kHz | 5.94417 GHz | -41.21 dBm | -21.01 dB
20.000 MHz 21.000 MHz 500.000 kHz 5.98583 GHz | -41.95 dBm | -21.75 dB
21.000 MHz 40.000 MHz 500.000 kHz 5.99492 GHz | -43.36 dBm -16.07 dB
40.000 MHz 60.000 MHz 500.000 kHz 6.02486 GHz | -54.60 dBm -11.14 dB
60.000 MHz 100.000 MHz 500,000 kHz 6.02630 GHz -53.95 dBm -50.41 db -10.41 dB
™ _——
i )
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11AX40MIMO_Ant1_6165

Spectrum
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Count 100/100

Ref Level 0.00 dém

Offset 2520 d&

Mode Auto FFT

@ 1Rm View
Limit ¢heck PABS
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-390 dBm:
CF 6.165 GHz 691 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.43 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-100.000 MHz -60.000 MHz 500,000 kHz | 6.10051 GHz | -53.87 dBm | -51.44dB -11.44 dB
-60.000 MHz | -40.000 MHz | 500.000 kHz | 6.10543 GHz | -53.39 dBm | -50.96 cB _ -11.22 dB
-40.000 MHz -21.000 MHz | 500.000 kHz | 6.14035 GHz | -36.35dBm | -33.93dB -12.39dB_
-21.000 MHz -20.000 MHz 500.000 kHz | 6.14417 GHz | -35.99 dBm -33.56 dB -16.90 dB
20.000 MHz 21.000 MHz 500.000 kHz 6.18583 GHz | -36.76 dBm | -34.33 dB -17.66 dB
21.000 MHz 40.000 MHz 500.000 kHz 6.18644 GHz | -35.82 dBm -33.39 dB -13.21 dB
40.000 MHz 60.000 MHz 500.000 kHz 6.22486 GHz | -54.93 dBm -52.50 dB -12.59 dB
60.000 MHz 100.000 MHz 500,000 kHz 6.22659 GHz -54.10 dBm -51.67 db -11.67 dB
( i ) [
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Ref Level 0.00 dém Offset 2527 dB Mode Auto FFT
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@ 1Rm View
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CF 6.165 GHz 691 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.13 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-100.000 MHz -60.000 MHz 500,000 kHz | 6.10457 GHz | -54.55 dBm | -50.41dB -10.41 dB
-60.000 MHz | -40.000 MHz | 500.000 kHz | 6.10514 GHz | .00 dBm | -49.86 dB _ -9.95 dB
-40.000 MHz -21.000 MHz | 500.000 kHz | 6.14005 GHz | -40.25dBm | -36.11dB -14.45dB_
-21.000 MHz -20.000 MHz 500.000 kHz | 6.14417 GHz | -40.86 dBm -36.73 dB -20.06 dB
20.000 MHz 21.000 MHz 500.000 kHz 6.18583 GHz | -41.69 dBm | -37.55 dB -20.89 dB
21.000 MHz 40.000 MHz 500.000 kHz 6.20252 GHz | -44.78 dBm -40.64 dB -13.69 dB
40.000 MHz 60.000 MHz 500.000 kHz 6.22399 GHz | -54.59 dBm -50.45 db -11.06 dB
60.000 MHz 100.000 MHz 500,000 kHz 6.22601 GHz -54.28 dBm -50.14 dB -10.14 dB
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11AX40MIMO_Ant1_6405

Spectrum
Ref Level 0.00 dém  Offset 2574 dB Mode Auto FFT
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@ 1Rm View
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CF 6.405 GHz 691 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.05dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-100.000 MHz -60.000 MHz 500,000 kHz | 6.34370 GHz | -53.41 dBm | -50.36 dB -10.36 dB
-60.000 MHz | -40.000 MHz | 500.000 kHz | 6.34501 GHz | -53.23d8m | -50.18 B -10.79 dB
-40.000 MHz -21.000 MHz | 500.000 kHz | 6.36865 GHz | -38.86 dBm | -35.81dB | 9.35dB
-21.000 MHz -20.000 MHz 500.000 kHz | 6.38417 GHz | -35.63 dBm -32.59 dB -15.92 dB
20.000 MHz 21.000 MHz 500.000 kHz 6.42583 GHz | -36.00 dBm | -32.96 dB -16.29 dB
21.000 MHz 40.000 MHz 500.000 kHz 6.42907 GHz | -35.88 dBm -32.83 dB -11.54 dB
40.000 MHz 60.000 MHz 500.000 kHz 6.46486 GHz | -53.88 dBm -50.83 dB -10.92 dB
60.000 MHz 100.000 MHz 500,000 kHz 6.46514 GHz -53.67 dBm -50.62 db -10.62 dB
( i J
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-390 dBm:
CF 6.405 GHz 691 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.92 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-100.000 MHz -60.000 MHz 500,000 kHz | 6.34341 GHz | -54.14dBm | -50.22 dB -10.22 dB
-60.000 MHz | -40.000 MHz | 500.000 kHz | 6.34543 GHz | -54.00 ddm 0.17 dB -10.43 dB
-40.000 MHz -21.000 MHz | 500.000 kHz | 6.37392 GHz | -41.29dBm | -37.37 dB | -13.13dB_
-21.000 MHz -20.000 MHz 500.000 kHz | 6.38417 GHz | -38.81 dBm -34.89 dB -18.22 dB
20.000 MHz 21.000 MHz 500.000 kHz 6.42583 GHz | -38.84 dBm | -34.92 dB -18.25 dB
21.000 MHz 40.000 MHz 500.000 kHz 6.43608 GHz | -42.15 dBm -38.23 dB -13.98 dB
40.000 MHz 60.000 MHz 500.000 kHz 6.46486 GHz | -53.86 dBm -49.94 db -10.03 dB
60.000 MHz 100.000 MHz 500,000 kHz 6.46949 GHz -53.86 dBm -49.94 dB -9.94 db
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-390 dBm:
CF 6.445 GHz 691 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.13 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-100.000 MHz -60.000 MHz 500,000 kHz | 6.38225 GHz | -53.90 dBm | -50.76 dB -10.76 dB
-60.000 MHz | -40.000 MHz | 500.000 kHz | 6.38543 GHz | -53.80 dBm | -50.66 cB -10.92 dB
-40.000 MHz -21.000 MHz | 500.000 kHz | 6.42005 GHz | -35.60 dBm | -32.46 dB -10.80dB_
-21.000 MHz -20.000 MHz 500.000 kHz | 6.42417 GHz | -35.06 dBm -31.93 dB -15.26 dB
20.000 MHz 21.000 MHz 500.000 kHz 6.46583 GHz | -35.31 dBm | -32.17 dB -15.51 dB
21.000 MHz 40.000 MHz 500.000 kHz 6.47112 GHz | -36.56 dBm -33.43 dB -11.27 dB
40.000 MHz 60.000 MHz 500.000 kHz 6.50486 GHz | -53.69 dBm -50.55 db -10.64 dB
60.000 MHz 100.000 MHz 500,000 kHz 6.50746 GHz -53.51 dBm -50.38 dB -10.38 dB
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CF 6.445 GHz 691 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.53 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-100.000 MHz -60.000 MHz 500,000 kHz | 6.38370 GHz | -54.37 dBm | -49.83 dB -9.83 dB
-60.000 MHz | -40.000 MHz | 500.000 kHz | 6.38630 GHz | -53.73dBm | -49.20 cB -9.98 dB
-40.000 MHz -21.000 MHz | 500.000 kHz | 6.40865 GHz | -42.41dBm | -37.87 B -11.41dB_
-21.000 MHz -20.000 MHz 500.000 kHz | 6.42417 GHz | -38.47 dBm -33.94 dB -17.27 dB
20.000 MHz 21.000 MHz 500.000 kHz 6.46583 GHz | -38.31 dBm | -33.78 dB -17.11 dB
21.000 MHz 40.000 MHz 500.000 kHz 6.47375 GHz | -40.31 dBm -35.77 dB -12.51 dB
40.000 MHz 60.000 MHz 500.000 kHz 6.50399 GHz | -53.69 dBm -49.36 dB -9.96 dB
60.000 MHz 100.000 MHz 500,000 kHz 6.50688 GHz -53.92 dBm -49.39 db -9.39 db
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Spectrum Emission Mask Standard: None
Peak Power -2.68 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Freguency Power Abs | PowerRel |  ALimit
-100.000 MHz -60.000 MHz 500,000 kHz | 6.42486 GHz | -53.77 dBm | -51.09dB -11.00dB
-60.000 MHz | -40.000 MHz | 500.000 kHz | 6.42543 GHz | -53.31dBm | -50.63 B -10.89 dB
-40.000 MHz -21.000 MHz | 500.000 kHz | 6.46064 GHz | -35.54dBm | -32.86 dB -11.45dB_
-21.000 MHz -20.000 MHz 500.000 kHz | 6.46417 GHz | -36.04 dBm -33.35dB -16.69 dB
20.000 MHz 21.000 MHz 500.000 kHz 6.50583 GHz | -35.63 dBm | -32.94 dB -16.28 dB
21.000 MHz 40.000 MHz 500.000 kHz 6.51608 GHz | -38.63 dBm -35.94 dB -11.70 dB
40.000 MHz 60.000 MHz 500.000 kHz 6.54254 GHz | -52.75 dBm -50.06 db -11.54 dB
60.000 MHz 100.000 MHz 500,000 kHz 6.54659 GHz -53.57 dBm -50.89 dB -10.89 dB
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-100.000 MHz -60.000 MHz 500,000 kHz | 6.42283 GHz | -54.49 dBm | -50.19dB
-60.000 MHz | -40.000 MHz | 500.000 kHz | 6.42514 GHz | -54.22 dBm | -49.92 cB
-40.000 MHz -21.000 MHz | 500.000 kHz | 6.46005 GHz | -38.73dBm | -34.43 0B
-21.000 MHz -20.000 MHz 500.000 kHz | 6.46417 GHz | -38.82 dBm -34.53 dB
20.000 MHz 21.000 MHz 500.000 kHz 6.50583 GHz | -37.94 dBm | -33.64 dB .
21.000 MHz 40.000 MHz 500.000 kHz 6.52252 GHz | -43.01 dBm -38.71 dB i
40.000 MHz 60.000 MHz 500.000 kHz 6.54486 GHz | -54.51 dBm -50.21 dB E
60.000 MHz 100.000 MHz 500,000 kHz 6.54804 GHz -54.22 dBm -49.93 db g
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Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-100.000 MHz -60.000 MHz 500,000 kHz | 6.50486 GHz | -53.41dBm | -51.06dB -11.06 dB
-60.000 MHz | -40.000 MHz | 500.000 kHz | 6.50572 GHz | -52.96 dBm | -50.61dB -11.05dB
-40.000 MHz -21.000 MHz | 500.000 kHz | 6.52865 GHz | -37.92dBm | -35.57 B | 9.11dB
-21.000 MHz -20.000 MHz 500.000 kHz | 6.54417 GHz | -34.50 dBm -32.15 dB -15.48 dB
20.000 MHz 21.000 MHz 500.000 kHz 6.58583 GHz | -33.30 dBm | -30.94 dB -14.28 dB
21.000 MHz 40.000 MHz 500.000 kHz 6.58907 GHz | -35.07 dBm -32.72 dB -11.42 dB
40.000 MHz 60.000 MHz 500.000 kHz 6.60717 GHz | -43.34 dBm -40.99 db -11.69 dB
60.000 MHz 100.000 MHz 500,000 kHz 6.62514 GHz -53.42 dBm -51.07 dB -11.07 dB
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Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-100.000 MHz -60.000 MHz 500,000 kHz | 6.50486 GHz | -53.97 dBm | -50.05 dB -10.05 dB
-60.000 MHz | -40.000 MHz | 500.000 kHz | 6.50514 GHz | -53.97 dBm | -50.06 dB -10.14 dB
-40.000 MHz -21.000 MHz | 500.000 kHz | 6.54035 GHz | -34.89dBm | -30.98 dB 944 dB
-21.000 MHz -20.000 MHz 500.000 kHz | 6.54417 GHz | -35.17 dBm -31.26 dB -14.59 dB
20.000 MHz 21.000 MHz 500.000 kHz 6.58583 GHz | -37.09 dBm | -33.18 dB -16.51 dB
21.000 MHz 40.000 MHz 500.000 kHz 6.58907 GHz | -34.91 dBm -30.99 dB -9.70 dB
40.000 MHz 60.000 MHz 500.000 kHz 6.62486 GHz | -54.69 dBm -50.98 db -11.06 dB
60.000 MHz 100.000 MHz 500,000 kHz 6.62601 GHz -54.04 dBm -50.13 dB -10.13 dB
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